— WEST COUNTY
WASTEWATER

2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan

2025 West County Wastewater Ten-Year
Infrastructure Improvement and
Management Plan - Executive Summary

FINAL / November 2025






— WEST COUNTY
WASTEWATER

2025 West County Wastewater Ten-Year Infrastructure Improvement and
Management Plan

2025 West County Wastewater Ten-Year
Infrastructure Improvement and
Management Plan - Executive Summary

FINAL / November 2025







2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

Contents
INTRODUCTION AND PURPOSE OF THE PLAN ES-1
2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan
Development and Structure ES-4

PLANNING PARAMETERS ES-4
Goals and Objectives ES-4
2014 Master Plan Progress Evaluation ES-5
PLANNING ASSUMPTIONS ES-12
Service Area and Growth ES-12
Regulations ES-13
Climate Change ES-14
Combined Outfall With Richmond Municipal Sanitary District ES-15
Richmond Advanced Recycled Expansion Agreement ES-15
ASSESSMENT OF EXISTING FACILITIES ES-15
FUTURE NEEDS AND PROJECT TRIGGERS ES-17
KEY FEATURES OF THE PLAN ES-17
Addresses Aging Infrastructure ES-17
Identifies Potential Performance Improvements and Cost Savings ES-18
Looks Toward the Future Facility Needs of West County Wastewater ES-19
2025 CAPITAL IMPROVEMENT PROJECT PLANS ES-20
Tables
Table ES.1 Review of Project Progress Presented in 2014 Master Plan Collection System

CIP Plan ES-6
Table ES.2 Review of Project Progress Presented in 2014 Master Plan WQRRP CIP Plan ES-7
Table ES.3 Review of Project Progress Presented in 2014 Master Plan WCW Facilities CIP

Plan ES-11
Table ES4 2025 Ten-Year CIP Plan Projected Spending (Fiscal Years 2026 to 2035) -

Collection System ES-24
Table ES.5 2025 Ten-Year CIP Plan Projected Spending (Fiscal Years 2026 to 2035) -

WQRRP ES-28
Table ES.6 2025 Ten-Year CIP Plan Projected Spending (Fiscal Years 2026 to 2035) —

WCW Facilities ES-31
Table ES.7 Ten-Year Capital Improvement Projects Plan — Summary ES-32

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN i

pw://Carollo/CA/WCW/202408-000000/03 Reports and Studies/02 Deliverables/Executive Summary/Executive Summary.docx




2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

Figures

Figure ES.1
Figure ES.2
Figure ES.3
Figure ES.4

Figure ES.5
Figure ES.6

Figure ES.7
Figure ES.8
Figure ES.9
Figure ES.10

Figure ES.11
Figure ES.12

Current WCW Service Area Serves 98,300 in Western Contra Costa County
WCW WQRRP Continues to Evolve to Meet the Areas Evolving Requirements
WCW WQRRP Continues to Evolve to Meet the Areas Evolving Requirements
Growth Projections Over the Next Twenty Years Indicate the WQRRP Will Not
Exceed Its Design and Permitted Capacity

Future Projected Elevation Change of a 100-Year Acute Flood Event

New Collection System Hydraulic Model Identified Proposed Sewer
Improvements

WQRRP Consequence of Failure Results Show More Than Half of the Assets
Have Very Low to Low Results

Sidestream Deammonification at the WQRRP May Provide Energy and Cost
Savings

The WCW Hilltop Drive Facilities Include the Main Office and CSO
Maintenance Building/Garage

Annual Combined CIP Cashflow for Fiscal Years 2026 to 2035

Annual Combined CIP Cashflow for Fiscal Years 2026 to 2035

Annual Combined CIP Cashflow for Fiscal Years 2026 to 2035

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN

ES-1
ES-2
ES-3

ES-13
ES-14

ES-16

ES-18

ES-19

ES-20

ES-21

ES-22
ES-23




2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

Abbreviations

2025 Plan 2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan
2025 Plan - Collection 2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan -
System Collection System

2025 Plan - WCW 2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan -
Facilities West County Wastewater Facilities

2025 Plan - WQRRP 2025 West County Wastewater Ten-Year Infrastructure Improvement and Management Plan -
Water Quality and Resource Recovery Plant

ADWF average dry weather flow

C&D Chemical Dewatering

CIP Capital Improvement Projects

CMU concrete masonry unit

CcoC carbon offset credit

CSO collection system operations

DAFT dissolved air flotation thickener
EBMUD East Bay Municipal Utility District

EI&C electrical, instrumentation, and controls
EQ equalization

FOG fats, oil, and grease

FY fiscal year

GHG greenhouse gas

H/R heat recovery

HVAC heating, ventilation, and air conditioning
1&l inflow and infiltration

IT information technology

LOS levels of service

MCC motor control center

MDB main distribution board

mg/L milligrams per liter

mgd million gallons per day

MLE Modified Ludzack-Ettinger

N/A not applicable

NOx nitrogen oxides

PFAS per- and polyfluoroalkyl substances
PWWF peak wet weather flow

R&R rehabilitation and replacement

RARE Richmond Advanced Recycled Expansion
RAS return activated sludge

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN iii




2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY

RDT
SCADA
SCR
SF
SSO

VFD
WAS
WCW
WPCP
WQRRP

rotary drum thickener

supervisory control and data acquisition
sequential catalytic reactor

San Francisco

sanitary sewer overflow

volt

variable frequency drive

waste activated sludge

West County Wastewater

Water Pollution Control Plant

Water Quality and Resource Recovery Plant

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN iv

NOVEMBER 2025 / FINAL / CAROLLO




2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

INTRODUCTION AND PURPOSE OF THE PLAN

West County Wastewater (WCW) (formerly known as West County Wastewater District, West Contra Costa
Sanitary District, and the San Pablo Sanitary District) was organized on December 19, 1921, to provide
service to the communities of San Pablo and North Richmond. The routes of regional significance within
the current WCW service area (shown in Figure ES.1) include Interstate 80, Richmond Parkway, Appian
Way, Fitzgerald Drive, San Pablo Dam Road, and San Pablo Avenue. Within WCW's 16.9-square-mile
service area, WCW provides wastewater collection and treatment services to its residential, commercial,
and industrial customers. The wastewater collection system includes approximately 251 miles of gravity
sewer lines that range from 4 inches to 56 inches in diameter, 17 lift stations, and approximately 6 miles of
force mains. All wastewater generated in WCW's collection system discharges to and is treated at the
Water Quality and Resource Recovery Plant (WQRRP). WCW's service area now reaches to provide service
to western Contra Costa County. WCW and the WQRRP have received the National Association of Clean
Water Agencies Peak Performance Award 21 years in a row and the corresponding Platinum 17 Award for
regulatory compliance excellence.

San Pablo Bay

Water Quality and
Resource Recovery Plant e \ <205

™
Hercules

i West County Wastewater
Main Office

Unincorporated

//Walnut Creek

s

Legend

Highwiays Martinez

]
od WOW Boundary Moraga

-

,/”*:—)—\V_/La'fa’y'ettér N
S
/Orinda

f /_/ .".(‘

Waterbody Orinda
City Limits Pinole
Clayton Pittsburg
Concord Pleasant Hill
Danvile Richmond

&l Cerrito San Fabla

Moraga \ TR
itz

“Danville

Hercules Walnut Creek

Lafayette

) Miles
o 1 2

Data Sourcos: Wost County

—~

Figure ES.1  Current WCW Service Area Serves 98,300 in Western Contra Costa County

The original WCW treatment facilities consisted of a sewer system and a 24-inch outfall that collected and
discharged untreated wastewater into Castro Creek, a tributary to San Francisco (SF) Bay. The plant has
matured over the years to serve a growing, diverse service area and ever evolving wastewater discharge
and biosolids disposal regulations. The West Contra Costa County Wastewater Management Agency was

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN ES-1



2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

created in 1973 to develop a regional wastewater management program for West Contra Costa County.
By that time, the service area had increased to include the City of San Pablo, portions of the incorporated
City of Richmond, and the unincorporated communities of Tara Hills, El Sobrante, and East Richmond
Heights. As a result, the San Pablo Sanitary District and the Richmond Municipal Sanitary District joined
together in 1977 under the authority of the West County Agency of Contra Costa County to meet the
mutual water pollution requirements of their respective service areas. WCW's growth and evolution from
1921 to today is illustrated in Figure ES.2.

24" outfall
to Castro

Zl w e e A E & 5 ¢

1921 1955 1963 1972-75 1977 1980 1985 1998 2006 2008 2009 2016 2018 2025
District Constructed  Sludge drying Secondary Effluent District Wet Weather Major Remodel of 1MW Solar 2 MW Recycled Primary Clean &Green
formed 6 mgd primary lagoon treatment  pumping and  Facilities EQ facilities, Remodel of ~ Administration  Panels Emergency Water Clarifier, Project
and serves treatment and other expansion WCA outfall  on Hilltop additional Operations/ Building Generator Reliability Miscellaneous
15,000 people plant improvements to 12.5 mgd sludge Lab Building and RARE Upgrade Mechanical

drying and Improvements Project and Electrical
lagoons, and conversion Rehabilitation
Maintenance  from chlorine and
Shop gas to sodium Improvements
Expansion hypochlorite
disinfection

There has been a lot of growth and changes since the WCW was formed in 1921

Figure ES.2 WCW WQRRP Continues to Evolve to Meet the Areas Evolving Requirements

The WQRRP has a rated average dry weather flow (ADWF) capacity of 12.5 million gallons per day (mgd)
and wet weather flow capacity of 21.0 mgd. At the construction of this 2025 WCW Ten-Year Infrastructure
Improvement and Management Plan (2025 Plan), WCW is nearing completion of a major upgrade of the
WQRRP’s solids treatment processes as part of the Clean & Green Project. The process unit additions and
improvements are anticipated to be completed in 2025. This 2025 Plan reflects and discusses the facilities
that the Clean & Green Project introduces to the WQRRP. Figure ES.3 is a process flow diagram of the
WQRRP with the Clean & Green Project process units.

WEST COUNTY WASTEWATER
2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN ES-2



2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY

NOVEMBER 2025 / FINAL / CAROLLO

Used to
WQRRP PROCESS FLOW DIAGRAM Kagaization Provide Power
WEST COUNTY WASTEWATER Basin Pump Equalized Wastewater To to WQRRP
Station and From New and
Expanded Equalization
Basins (Converted Existing
:|—>SIudge Drying Beds) Diesel Backup
olar Pane Battery Energy ~ Generator
INF-003 Generation Storz(aE?EeSSS))/zs tem
Sampling Site Overflow to
X Aerati Headworks
Ferric Primary Aeration E?;:itl'_?s" Aeration = EFF_»OOS_
Chloride Clarifier Polymer Primary Basin (Anoxic Basins Secondary Chlorine ampling Site
. Splitter 1 Splitter . Sedimentation Contact Effluent
Grit Box Clarifiers Box Zone) (Aerobic Basins Basins Pump
Wastewater Chamber g Zone) Station
Influent Ei
<t og
Bar 2 _
Screens Irlw)fluent § g —
ump 1= To EBMUD North
i |- Station < 2 Richmond Water
—".‘.'___,s gg Reclamation Plant
Grit and Screening g RAS for Reuse
Haul Off *3 Purpp
Station
Q WAS
Pump
Rotary Drum Polymer 1
Thickener Filtrate Station — To EBMUD
To Headworks Ferr RARE
erric i~
Chloride} \ Facility
Waste Activated X
S e — (@ Sludge (WAS) / To Richmond
Sludge Gas Cleaning WAS (TWAS) DeCE'O’,'IT‘a“O”
. Rotary Drum acility
Combined Heat Thickener
. and Power
Digesters | Generation gj
— 33—
LEGEND West County fl;inal
\ / — Viciii Agency' Effluent
AR Liquid Stream Joint Outfall  to SF Bay
2 Blending/Storage e — Solids Stream
agoon Tanks 1 : —— Gas Stream
Natural Gas } —— Sampling Site
. e — Chemical Addition
Polymer Backup Boiler
Natural Gas -~ - Heat Recovery
S il Electricity
Centrate to i | L.
Headworks Centrifuge  Thermal i NOTES:
. Sludge Dryer Maong-senn?ent 1. The West County Agency (WCA) Board has voted to dissolve the WCA and move forward with a series
L l 9 of Operating Agreements between West County Wastewater and Richmond Municipal Sewer District.
3 Condensate 2. The Battery Energy Storage System (BESS) is expected to be online in 2025 and provide two hours of
O&-SItS/Oﬁ-SIE[e to Drain backup power during short term power outages or internal grid power interruptions.
anagemen

Figure ES.3 WCW WQRRP Continues to Evolve to Meet the Areas Evolving Requirements

WEST COUNTY WASTEWATER

ES-3

2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN



2025 WEST COUNTY WASTEWATER TEN-YEAR INFRASTRUCTURE IMPROVEMENT AND MANAGEMENT PLAN - EXECUTIVE SUMMARY
NOVEMBER 2025 / FINAL / CAROLLO

2025 West County Wastewater Ten-Year Infrastructure Improvement
and Management Plan Development and Structure

WCW initiated this 2025 Plan in 2023 to centralize the efforts of conducting the various studies and
implementing multiple projects. The 2025 Plan development occurred over numerous months in close
collaboration with the WCW staff, with the process being propelled forward by the visions outlined in the
WCW's Strategic Plan fiscal years (FYs) 2026 to 2030 (July 2025) to align with WCW's existing principles
and visions. This 2025 Plan includes the assessment of the collection system and WQRRP assets and
summarizes the WCW facilities (i.e., facilities needed to support the operations, maintenance, engineering,
administrative, and finance departments). The 2025 Plan is organized as follows.

= Volume 1-2025 WCW Ten-Year Infrastructure Improvement and Management Plan - Executive
Summary.

= Volume 2 - 2025 WCW Ten-Year Infrastructure Improvement and Management Plan - Collection
System (2025 Plan - Collection System).

= Volume 3 - 2025 WCW Ten-Year Infrastructure Improvement and Management Plan - WQRRP
(2025 Plan - WQRRP).

= Volume 4 - 2025 WCW Ten-Year Infrastructure Improvement and Management Plan - WCW Facilities
(2025 Plan - WCW Facilities).

= Volume 5 - 2025 WCW Ten-Year Infrastructure Improvement and Management Plan - Workshop and
Meeting Minutes.

As the name implies, the 2025 WCW Ten-Year Infrastructure Improvement and Management Plan aimed
to identify needs within the collection system, WQRRP, and WCW facilities over the next ten years. With a
focus on this upcoming ten-year period, the 2025 Plan identified future process, collection system, facility,
and infrastructure needs based on anticipated regulatory requirements, existing asset conditions and
anticipated aging of these assets, and evaluation of related planning parameters and WCW's goals. The
2025 Plan had an overall planning period of twenty years (2025 to 2045) that provided a view beyond the
next ten years, allowing for a longer term perspective of the evolving regulatory landscape, asset
rehabilitation and repair needs, and overall efforts/projects to continue to allow WCW to provide
high-quality service to those within their service area.

PLANNING PARAMETERS

Goals and Objectives

The goals of the 2025 Plan are the primary objectives of the plan itself and served as a framework to
complete the 2025 Plan. Levels of service (LOS) were developed to guide the analysis and development of